+ . " N

— N v . v 1 - ' . . -

© COMPACT TRACTORS ﬂ . MODEL ‘ : ST A
. A AnaCTORS 'MODEL 1012, 1014 AND‘1016 coMPACTTnAQTons |

t Parts Catalog 8-3027 . ‘ . . _ . '3
' “ . . X ALPHABETICAL INDEX - . B
v 6-88-RP-400-385 ENGINE SECTION " b

| L - ) I : : "~ PAGE GRID' - o " PAGE
| . NOTE: This Catalog replaces Air Cleaher .. ... . 18T A 4-B4 N
L C Parts Catalog 8-3020 - Battery ............... PR 55 Di4
Breather, Crankcase.........\...... 521 Ag B8
, ‘ ' ‘ Camshaft ............. Lol &7 A6 BB
’ / - , . , ‘ .+ Carburetor ................ L. 13,15 A14,B2
- - . ~ Choke Linkage (1014, 1016) . . T 11 - A12°
. . . ConnectingRod ......... DU 57 . AB-A8  Mounts,Engine......... e 23
Counter Weight. ............ . S f 9 A10, Muffier ...l i) oL oar
Crankshaft .............. PR 57 ~ AB-A8 Qilpan ........... oo, e I -+
' Cylinder Black™. .. . .. [ .. 57 AB-AB is!
CylinderHead . ~........ e - BT AG-AB .

GasketKits.......... e | BT

GOVemOr . .. ovv e, L1900
. Magneto Armature ... ........... . -

Manifold (1014, 1016} ... .. ... ... ... 15

X
&
Q
-
hH
~

Electrical System

e .
Engine Block & Attac |ng Parts ...... 57 .

Exhaust System ...
Filter, Breather ...

Fiywheel . ...... ... '

Axler Front ........

Baffies & ShrOuds. .

Belts & Pulleys ", .- .
Brakes ...........

Fenders ~......... .
Frame ............

Grille . -.... A

S 521 .

~ BASIC TRACTOR SECTION |

L

A10

AB-A8

B4

AG, B8
" A10

GRID
ce

i .~ B8
25,47 B12,D6
P 39-41 C12-C14

ES8

D14-E4

Ce2-C4
Bi4

C14-D2

B14
B14

5

SparkPlug.............. ..., P 9.

Starter .......... e b 1 53
Tank, Fuel .. ..., S b
Throttle Linkage . ................., 11

Trigger, Ignition ................ L9

Vz_alves .......... e, e | .57

PAGE
Hood. .. .I ....... L, 27

Implement Lift................... .. 37

Mounts, Engine. .. ... ...... .. 23

" PTOCluteh ..... Boaaaa e . 25

Seat, Operator’s ......... o tea.... 2931

Steering Wheel & Gear ... ..... .. 31"

ToolTray ..oovveie e 27
Traction Drive ........... TT...... 49-53
Transaxle ......... e . 41-43
Travel Control ......... .. ........ 45
Wheels, Frant& Rear. . ...:........ a5

'AB-AB !

GRID

B14
c1o
B10
B12
C2-C4
C4

B14
De&-D12
C14-D2
D4

C8

rxs

e

3
2




REF.

~Nord B W -

WM -

NOoO

sb

NO00000T

PAINT AND OIL

_ _ PA:INT ' T e
RTNO. -DESCFHPTJON . o ‘
28849 - BLACK - semi - gloss, 12025pray (2percartonl...., ......... FU
' 28850 BLACK - semi - glass, quart (Zpercarton) T
28851 BLACK - semi - gloss, heat resistant, 12 oz spray (Zper carton) ...... ‘
28484 POWER RED - gloss, 12 oz spray (2percarton) ........ 0. .. ...,
28485 POWER RED - gloss, quart (2 percarton) ............. .i e
30870 SILVER - gloss, 12 oz. spray (2 per carton) . . ...
31643 - POWER RED gloss 10z touch up, (1 doz. per carton)‘ codeaeeon,
. ‘ - OlL o L
29805 . 5W20- -qt. (24 percarton)....... e e
29807 SAE30-qt. (24 percarton), .., ... oo, PP S
29809  '20W40-qt. (24 percarton}. ................... e e '
(- | |
1 / ?'
f
L]
- ¢

* . " MODEL 1012, 1614 AND 1016 COMPACT TRACTORS -

' PRODUCT IDENTIFICATION NUMBERS (P.1.N.)

.
ENGINE'MODEL, SERIAL AND
'SPECIFICATION NUMBER.

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL AND S “TRACTOR MODEL AND
SERIAL NUMBER (S/N} - SERIAL NUMBER {S/N}

TRACTOR MODEL - - ENGINE MODEL

1012 : C30146
. . SPEC. 281707 - TYPE 0135-01 )
loia C29099 -
: . .SPEC. 400707 - TYPE 0119
1016 : 29100 - 4
) SPEC. 402707 - TYPE 0145 ’
1
. j
4
»
| b l k . NOTE: ' In this catalog there arelrefere'ncés to serial - \7 L
» numbers. To order the correct part, use 1 : -

these serial numbers as a guide.




, | / . ' ) ' o ' |
! t [ : i H Lk
| . ) . _") L ‘ MODEL 1012, 1014 AND 1016 COMPACT TRACTORS X ‘ 5‘ - .; A :"j
oL : S ENGINE BLOCK ASSEMBLY (1012) B R
b : ' .. : RER.~ PART NO. . DESCRIPTION “ -~ o REQ,’D o
' P, - I "1 C °.%30843 CYLINDER BLOCK"ASSEMBLY short (also mc!udes ltem 39 . . 11 o
L 1 NSS ;. ° CYLINDER BLOCK ASSEMBLY ...ty o 1) {‘
i ] 2. C . 25709° . SEAL-oil........ 0L e f b e Lo i
‘ ’ 3- - C 30409 - HEAD-cylinder :i............iii.l) SO e s, 5
4 . C 30410 GASKET -cylinderhead . ........ N et e e B 1. P
5 BR 391406 . . . BREATHER ASSEMBLY ........... J N | RN 1 !
! 6 - C 27350 °  GASKET-valvecover .............c.covvvunnn. v 1. f
! 7 187- 1508 . SCREW-38MS .............c.... cem e e 2 '
‘ . 8 c 25712 - TUBE - breather. . .. . e e a e : 1 i
, I C 3041 GASKET - crankéase cover 1/64' thick . . ... R i 1 ;
. 9 C 30412 . GASKET - crankcase cover-.005" thick ... .....oovverirunnnran... o 1 5
"9 C 30413 GASKET - crankcase cover 009" thick ............0 ............ 1 ; |
- 10 BR 93723- SCREW - cylinderhead 3" long. ... .. e e 6 )y
f 17 221- ‘843 . PLUG-oildrain..............! L 1 L
: 12 c 30414 CRANKSHAFT .- i i ettt e : 1 ; T
13 C - 30415 SUMP - oif (also includes item9) ... ............. e 1 :
14 C . 25718, SEAL-0Il. .. e i R 1 !
15 - BR 66768 PLUG-oilfiller, ....... ..o, e 1 ‘
16 . NSS, SCREW - sump mOuntmg, sems {use 113-120 and 192-20) ........ .. 6 }
) 17 C 27236° KEY-flywheel . .. .. e .o 1 :
18 C 29826 PISTON ASSEMBLY -standard ...................... R P 1 i
18 C 20827 PISTON ASSEMBLY - .0t10" oversize ... .............uet, e 1 :
18 C 29828  PISTON ASSEMBLY - .020" oversize ...... e 1 :
. 18 C - 29829 PISTON ASSEMLBY - .030" oversize ................ e, 1
. 19 C 29830 © RING SET -piston, standard . ................... 1
' 19 C 25725 RING SET - piston, .010" oversize ................ P, 1
19 c 25728 RING SET - piston, .020" oversize ............ .. ... ..ot i
.19 C. - 25727 ~ RING SET - piston, 030" OVEISIZE & oot in e aen s 1
20 C 26728 LOCK -pistonpin ... . i e PR 4
21 c 25729 PIN ASSEMBLY - piston, standard. .. ..........ovovnirneoennn.. g 1
: 21 C 25730 . PIN ASSEMBLY - piston, .005" oversize ..............ooviinnns 1 ;
22 o 30416 ROD ASSEMBLY -connecting . ..............: e 1 !
23 o 25732 LOCK - connecting rod screw ....... PRRRER e EUT 1 -
24 C 25733 ‘ SCREW -connectingrod ...........0. e - .2 -
.25, c 30417 VALVE-exhaust......................... D -1
26 .C . 30418 " VALVE-intake ........ e e R 1
27 BR 65906  SPRING-intakevalve......... PR ST .. 1
28 BR 26828 ., SPRING-exhaustvalve ................ e e e 1
. 29 BR 221586  RETAINER-intakevalve ......c.covoiiiiiiiiiiiieiinninn, 2
Y 30 C . 30419 TAPPET - VBIVE Lo e 2
N C 29833 CAMSHAFT.......................I .......... e 1
32 C 25746 OIL SLINGER - governor gear and bracket assembly ............ vl 1
. 33 C 30420 SHIELD eylinder ... .. 1
" 34 NSS - SCREW - eylinder shield mounting (use 163-18and 192-18) .......... o1
36 C 30421 COVER -cylinderhead ....................... ST P - 1
’ . 36 . BR 231056 BUSHING - governor crank (1747 1D} ..o oo ol 1
! ' I 37 - BR 292260 ROTATOR-exhaustvalve ..................... e 1
T - . . , - . . 38 "BR 93630 RETAINEH - exhaustvalve . ............. ... ... i, e 2
¢ o : - S ' 39 c 29778 BUSHING -crankshaft ..............0 ... ..c.cciiiiiiiian.. 1
. o L C ‘ C . '30422°  GASKET SET - includes items 4, 6, 9 and carburetor .
' MOUNTNG Gasket) .. ... ..ottt e 1
1
- :
-Printed in U.S.A. L i : ' May 1988 o
- : - o o " - j
) o T T T o ]




@0

.

' ®

"o |& ot P ®

Y4

&

&

]

REF. PART NO. .
1 c . 29929
2 C 25700
3 C - 23
4 cC 27373
5 C - 27374
6 c 27308
7 : C 27347
'8 C 27310
8, c 273N
8, C 27312
9 C 27313
10 BR 93113
11 221- 843
12 C 27314
13 .C - 27315 .
14 C 25718,
15 . NSS )
16 C - 27236
17 C 27316
L 17 C 87
S 17 c . 27318°
17 C 27319
Mg C 27320
18 C 27321
18 C 27322
18 C. 27323
19 C 25729
19 C ' 25730
20 . C- - 25728
21 c™ 27324
1 2% C 27582
2" C 27332°
23, C . 25733
24%, 'BR 390419
25 3 C 27326
26, BR 65906
27 - “BR. 26828
28 + 'BR 221596
.29 BR, 292260
30 BR""- 93630
3 C 2737
32 C 27328
33 92- 3
. C 27329
35 C. 27330
.36 C 2733
© 37 C 27346
38" 187- 1047
39 C - 27336
40 C 27337
41 € 27338
42 C 27339
43 C. 27345
a4 113- © 120
.45 1922 . 20
46« C 27342
a7 € 25749
43 221- 86
49 C "18814
5 - C 14906
51 C 14399
52 C 20860
C 27133%

Printed in .U.S.A.

" . HEAD - cylmderLH .......... et
" GASKET - cylinder head L. .7 1L L1 L SR

" PIN ASSEMBLY - piston, standard .. ............. DRERRRR RS

- ROD ASSEMBLY - connecting .020" undersize................... W

. VALVE -exhaust ........... e L

" RETAINER - valverotocoil {1 pair) .................. . .

COILSLINGER & . .u. i e e e

MonEL’jmz, 1014 AND 1016 COMPACT Tnac-rons K ) 7. '-

' ENGINE BLOCK ASSEMBLY (1014 1016)

DESCRIPTION Y | o &/ HEQ'D

BLOCK ASSEMBLY - SO . igeie e PR o1y
SEAL-oil...........l p e e i /

GASKET -eylinderhead R.H. ... 0 ..o o0l e e

COVER-aceess .......,..., , AP e
GASKET - crankcase 1/64” ........ e e PR
GASKET - crankcase 005" .4 e e e e e e
GASKET - crankcase .009” /;,.........., P P
BOLT-head 1-15/16" ..../......... ... e e e
BOLT - head 2-6/16" . . . ., D ’
PLUG -oildrain........ O ‘
CRANKSHAFT ....... .......... O, e -
CRANKCASE ...... S, [ e -
SEAL-oil...%....... e e e e, .
SCREW - cover {use 113- 221 and 192161} ................ e .
KEY'- flywheel. . ... e e R e
PISTON ASSEMBLY - standard {also includesitem20) ... ............
PISTON ASSEMBLY - .010” oversize {also includes item 200 .. ... .. cean
'PISTON ASSEMBLY - .020" oversize (also includes’ item20} ...........
PISTON ASSEMBLY .030" oversize (also includes |tem (1) SR
. RING SET - piston, standard . . . .. .. e e e
RING SET - piston, .010" oversize .. ...... S, s e
RING SET - piston, .020" OVErSize .. ... ..ovoner e,
RING SET - piston, .030" oversize /. ........ ... ivviiniinens!

PIN ASSEMBLY, - p|ston 005" oversize ........... ... 00 L L
LOCK - pistonpin .. ........ T R .
ROD ASSEMBLY - connecting’ .......................... A

WASHER - 1/4" x5/8" x 1/32" e ‘
BOLT - connéctingrod .. .. e SN e

VALVE - ;ntake..l.......: ........ e

' RETAINER - intake valye ... .. o PR e e
ROTOCOIL -exhaustvalve .. ...................... e :

TAPPET ~valve. .................
CAMSHAFT ........ ... .. .. . . . ... e [P
LOCKWASHER - NO 10):1/16”)(3/64 e e e e

GEAR--governor ......, ... e e e e .
WASHER -thrust . ... ... ... . e PR
DIPSTICK AND TUBE ASSEMB LY - cil checkandfill .................
SCREW - No. 8- 18 x 1/2” roundhead ...\ ... ... ... e
CLAMP -oiltube .......0............ e R
CDIPSTICK - ail........ R e P
SEAL-oiltube .......:......... e e e
TUBE-oilfiller ... ... i e
SEAL-oilfillcap...................... e s PR "
BOLT -5/16™ - 18x1-3/4" ... ... . ... ... . ... e e
. LOCKWASHER -5/16"............ e e e e e
GASKET-cover........coeviiennnnn. FO S S
SCREW -No0.10-32x5/8" ................. e
REDUCER - pipe 3/8” to 1/4” oildrain ........... vt e e,
NIPPLE - pipe, oildrain ............... e e fe e
GASKET - 0l drain . ...ttt
PLUG-olldrain. ...........ovveiennreinnnnnnn. e -‘.5‘3._. .-
RETAINER AND SEAL ASSEMBLY - valve (1016). . e R
GASKET KIT - includes items 5, 6, 8, 48, valve cover gasket lntake
manifold gasket and carburetor gasket

May 1988

¥




S b

i o
. ‘ MODEL 1012, 1014 AND 1016 COMPACT TRACTORS _ 9
FLYWHEEL AND STATOR
, REF. PART NO. DESCRIPTION ' ¢ . REQ'D
‘ 1 c 27351 FLYWHEEL AND.RING GEAR ASSEMBLY {1014 1016 ..ol S
2 N 27365 RINGGEAR-(1014,1016) .................coiiiriinnnnns A
3 BR 220865 WASHER - spring {1012} ............ S P B
3 BR . 27352 "WASHER - spring {1014, 1016} ... .. .. S e e e 1
4 182- 84 SCREW-No:8-32x3/8".......... e aaas 4
5 193- 25 LOCK WASHER -No8........ e e 4
6 c 27358 SCREEN - flywheei (1014, 1016} ........ e e ‘ 1
7 BR 222561 CUP - screen mounting {1072} ............... e 1
7 ol 27357 . ' CUP - screen mounting (1014 1016) ....... s e i e &1
8 BR ' 393474 ‘STATOR-alternator. ........ ... . ccuvunnld e e i1
9. - BR 393456 DIODE AND CONNECTOR ASSEMBLY ........ P e P
0 182" 20 SCREW-No.8-32x1"...... e e e P
11 193- 25 WASHER-No.8......... e e e . 4
12 Cc 29785 ARMATURE ASSEMBLY -{1012) shown ......... e 1
12 “C 27420 . ARMATURE ASSEMBLY - (1014, 1016) ....... e 1.
L 13, c 27419 ARMATURE - {1014, 1016) ......0........ e 1
.14 . C 27269 rLBIGGER - ignltIOl'I.'..... T A ' 1
15 BR 221798 TERMINAL -ignitioneable. .. ...............oooiiin. wevon UAR
16 182- . 549 SCREW No.8-32x3/4"................ e e 2
17 BR 66538 BOOT - spark plug... ... .. A SRR T SN e UAR
18 C 24329+ SPARKPLUG-{1012}) ............... i 1
18 C 27334 SPARK PLUG - (1014, 1016} .. . .. e e . 2
19 . BR - 92284 NUT - flywheel (1012). ............. N e e 1
19 C 27356 NUT -flywheel (1014, 1016) . .. .. ... ... ... ool on T
20 NSS SCREW -3/4" long fuse 113-102 and 92 B e 2
21 C 30440 - ° SCREEN-flywheel (1012) . 0. ... 0t e 1
2. - C 30447 FAN -flywheel (1012) 5. oovn ittt ses 1
< 23 C . 30448 RETAINER-fan {1012) ... ... i i A
24 C 30436 FLYWHEEL AND'RING GEAR ASSEMBLY (1012) ©...o el ]
25 BR 392134 RINGGEAR(1012} ...l S e 1
' ENGINE COUNTE_RWEIGHT (1012)
1 c 29816 LINK - counterwelght..................._.' ............. S 1 ‘
2 C 30423 COUNTERWEIGHT ASSEMBLY :......... e e e 1 o .
3 . C 29818 PIN - counterweight .................... T e 1 _ L
4 C 29835 SCREW - counterweight ... ........ e e 1 o
R o ) . L .
~J-O e
LT
Printed in U.5.A. . . | ‘May 1988 .
)

LR AT e LT



.ég L) —-—r ‘,“# ‘;“‘E;“I_fw“h;’“:-‘_‘;; . I -
. : ’ \ MODEL 1012, 1014 AND 1016 COMPACT TRACTORS _ 1
{ FUEL SYSTEM . .
REF. PART NO. DESCRIPTION | 5 REQ'D
T C 29070 . © TANK-FUB ...t v ettt ettt 1
2 C' 11529  CAP-fuel .............. S D 1
.3 13- 102 BOLT - /18" - 18 X314 .. ittt e 4
4° 131~ 9 NUT-5/16" - 18ﬁangei0ck U . 4
5 ° 214 252 CLAMP “ROSE. . .. e\t ss e e e e eee e e e et it e e e 4
"6 . «NSS . HOSE - fuel 13.5" (343 rnrn) {use C28937 cuttolength} ,.......... e 01
7 NSS HOSE - fuel 4” (102 mm) luse C28937 cut tolength) ..., .. .. el 1
8 . CC 28935 FILTER UG ..o\t oo et 1
9 C 10678 CONNECTOR - fuel line 90° ... ... ... et e, 1
C 28030 INSULATION - full line {1014, 1016} ..., ..................ccoon... 1
) CHOKE AND THROTTLE
1 C 29267 . CONTROL-chokeand throttle (1012)  ...............cceveevien.. -
1 C 29188 CONTROL-throttle (1014, 1016) . ... ... covv it 1
1 c 29187 CONTROL - choke (1014, 1016} . . . ...\ ovve i ie e, 1
2 182- - 559 SCREW -No. 10-28x3/4" . ..., ........ccuuiiii... T 2 . P
3 129- 17 NUT - N0 10 . e e e e 2
4 .192- 18 LOCK WASHER -3/16" ... .0 e v adee e 2
5 C . 15540 HANDLE-tee (1012} ..t ittt it 1
6 C 27233  CLAMP-cable........... I U 1
7 187- . 1908 SCREW -selftapping ........... ... oo 1
8 C 30074 HANDLE - choke (1014, 1018) ¢ ...\ ot ie e e 1
g C. 30073~  HANDLE-throttle (1014, 1016] “ .....coteerinnieeiiniieneenrnn, ay
| ¢
N
. \[4
¥ .
_ Printed in U.S.A May 1988

T e o e s T .-
e, LY P T S Rt s Y TR

PR

Tt ek ey e
» .




Y O TR A A AR rom T e e —ans .
. ?: . v
X P

CA : : e

- Co ¥ T,

' : . S

Y i L e ! .

g . . ' / ‘
i 12

=)
m
-

OOJDU L G R

" PART NO,’
C 25738
BR 202687
.BR 93499
182- | 87
BR 26157
138- 251
BR 230896

" BR 222010
:C 29719
BR 93357
C 30425
41- 24
‘C 25742
c 27240
c 30426 -
BR 211712
BR 299707
C ' 27254
BR 221985
BR 270511
.BR" 222014
BR -390684
BR 299740
c 29780 -
C 30434

27267

30427

27244
77- g7
C 30428
C 29854

C 30429

T C . 30430
.C 30435
C 25760
C 30431
BR 261116
BR 270382
C 25764

187- 1510
30433

- 30405
- 27255

OO0

Printed in U.5.A.

. 30432 |
. 27286 -

' MODEL 1012, 1014 AND 1016 COMPAC':T"TRA(-.‘."I‘bBS -
C 30424 CARBURETOR AND AIR CLEANER (1013)

- 1 b

[

DESCRIPTION

GASKET - carburetor mounting ... .....ovuvinnnvennens e
VALVE ASSEMBLY - carburetor idie :
SCREW - throttle and choke mounting, sems . ............. Paveean
SCREW - maghine fillister head No. 8-32x5/8" ...................
- SPRING - throttle adjustment . .................. L
PIN-throttlestop ..............c........ e '
PIN-floathinge. . &...................cins
VALVE=-choke . ...... S SN
VALVE -needle . ..... . e e ..
SCREW - carburetormounting !.......... -
BODY ASSEMBLY - carburetor ..................... .
PLUG -welch...... e e e S, ,

VALVE - throttie ........ N
SHAFT AND LEVER *throttle . ... ............ UM
STOP-throttle ...t ane s s
FLOAT - carburetor. .. .. e e e L
VALVE ~fuglinlet ........................ e e
"BOWL-float ..................... b e
GASKET - float bowl. . . . . e e
WASHER - floatbowl . .. . .. e
SHAFT AND LEVER -choke ......... e el
NOZZLE - carburetor. .. ....... e
SCREW -nozzle ................c.ovuu.n.. e
"NUT -aircleaner ..., ..o oiiie i,
VALVE -fuelshutoff ... . ... .. .............
CONNECTOR - fuel line . . . .. T
LINK-choke ......... . .oiin ciiiiiniinnn,
SCREW-sems ................ e P
ELEMENT -aircleaner ....................... ..., '
KNOB - cover, aircleaner............. P

GASKET - 8iF Cleaner . ......c....................
WASHER - aircleaner.......... e

12, 18, 20, 21, 23 and 24}

.............
.............

...............
......................

.............
.............
.............
R

..............

SCREW ... . e ‘
COVER -aircleaner. . ........ .. e e
.BASE-aircleaner ... ..... e U L ‘
HANDLE - fuel shut-offvalve. ... ..., ... .. ., e :
SEAL -throttleshaft .. ......... e
CARBURETOR OVERHAUL KIT - (includes items 2, 7, 9,

. . . - ° .t .
(RPN X L QPO GNP OURNY |, RN PT U X, Y S U G G S S G S G N 1, g ——a N
. . " . . - s o= - )

¢ ek

_ May 1988

X

,‘
e w . R .. el
T T i T ST T oy

7

T L vty g e




r .vt - e - T — VRN - S m '
- K | ' . 1 s . ! . . : . , , " . TR e "'”“‘"""““" e ——— —-1-7-1':-‘-'"
l T~ L o . _ ' . ' . ﬁﬁn‘_“; ’
& , , e
) MODEL 1012, 1014 AND 1016 COMPACT TRACTORS L 18
CARBURETOR, FUEL PUMP AND MANIFOLD {1014, 1016} - .-
REF. PART NO. DESCRIPTION o . ~ REQ'D
1" - C 27375 MANIFOLD -intake .. .. ... ..ieneel i, I 1.
2 Cc 21378 GASKET - manifold to spacer and carburetor . ............ o A 2
3 .c 271377 SPACER - carburetor . . . . .. e e A
4 c 27378 GASKET - manifald mounting ... .. U e e PRI C 2
‘ 5 113- 5 BOLT -1/4"-20x1-1/2" ... .. ... e e 2
6 . (192 19 LOCK WASHER-1/4" ......... PO e DT, e 2
7 71- 410. SCREW-1/4"-20x7/8" . .............. C e e 4
) C 29861 CARBURETOR ASSEMBLY -{1016)........ P e 1
C 29820  CARBURETOR ASSEMBLY-{1014).... ... .................. L o
8 c 29821 BODY ASSEMBLY -upper{1014) ................. e 1
8 C . 29862 BODY ASSEMBLY - upper (1016) ... ... ... e ST RO
. 10 BR 93499 . SCREW -valve . ....... e e 2 ,
. 11 C 29852 GASKET - body (1014). . . .. .. R e P 1 ’
1 c 29863 GASKET -body (1016). .. ............ e . 1 . .
12 BR 222010 NALVE-ChOKE .. ... (et irea i, B 1
13 c 27387 SHAFT-choke................. . L
14 . C 29853 ©  BODY ASSEMBLY -lower {1014) . ..c.c.... . ... PR 1
E 14 C 29864 BODY ASSEMBLY - lower {1016) :........... PR i
15 C 27382 BUSHING - throttle shaft ........ R e 17
.16 BR 93499 SCREW-valve .............. T, S ST 2
17 C 27240 VALVE - throttle {(1016) ....... R A o
17 C 29822 VALVE-throttle (1014} .............. J 1
18 C . 27383 " SHAFT-throttle................ RN e e 1
9. C 27409 _WASHER-throttie. . .................. e e L1
© 20 .- _BR 292681 " VALVE ASSEMBLY -idlefuel ...x. .o e 1
. © 21 182 87 - "SCREW-No.8-32x5/8" ....... A W S 1
' 22 BR 26157 SPRING - throttle adjustment .., ................. R V. R 1
23 c 27385 - FLOAT -carburetor ............. eeiien e N G . 1
24 BR. 230896 . PIN-floathinge ........ . ... .. e 1
\ 25 .C 27254 .- - 7 VALME-fuelinlet ... ... ... oo B 1
. 26 C 29857 - VALVE - needle, main fuel, nonadjustable (1014) ................... 1
; 28 C 29859 VALVE - néedte, main fuel,.nonadjustable (1018} .. .. ................ 1.
- 27 .C° 29858 SOLENOID - carburetdr shutoff.................. S 1
28° - 163- 4 SCREW -No. 10-32x5/8" ... ... .. ... ... .. 4
29 92- 3 - " WASHER-No.10 .............. U e 4
.30 C 27392 °  CLINK-throttle .. ... ............... e T SRR 1
3t € 27393 BELLCRANK . ... ... .. e, . e . 1
2 .C 27394 - 7 BOLT-shoulder .............ccvviioriaeaean oo, e 1
33 177- 97 SCREW - No. 10-32x1/2" .. .... S . .2
. 34 195- ° 513 “WASHER-No.10 .......... ............ v e L2
35 C 27399 © BODY-pump ... U 1
36 C . 27400 ... SPRING -pUMID ... e e 1.
R 37 C 27401. DIAPHRAGM . ... ......... P S IR 1 .
. . y 3 C 27402 CAP -spring ...... e e 1
39 C' 27403 COVER-fuslpump .. .........coevuns. e R
40 173- - 65 SCREW-No.6-32x7/8" .....0.. ... ....... e 3
41 . NSS . HOSE - vacuum,; fuel pump 9" {use C28937 cuttolengtht .. ....... . 1
42 214- 251 CLAMP-hose...:........ooennn. SR ARY- LV e D 2. .
* 43 C = 27333 CONNECTOR -fuel pumphose . ... ......... T 1
, 44 C 27413 . DIAPHRAGM -damping .. /. ... «.cooviiniiann... 1
N . 45 c 27414, GASKET - pUMIP COVE ../ vt ee i eae e e iie e e o P 1
46 . C 27415 SPRING .......... e P e e .2
47 c 27407 GASKET -aircleaner . ..................... A PR 1
C 27389 KIT - carburetpr overhaul {includes items T1, 19, 20, 24, 25, 26 .
" . and fuel pumprepairkit) ... ..., ... .. P P 1
* c 27418 KIT - fuel pump repair lincludes items 36, 37, 38, 44, 46and 46} ...... ... 1
. © Printed in U.S.A. . : = " May 1988 R




- . . . N i o . ' . - " . . , . ) < B . . f‘. ) . . " ‘ L.;‘ﬁ
- 16 . - o L : S _ ' - MODEL 1012, 1014 AND 1016 COMPACT TRACTORS 7 J
- AIR CLEANER (1014, 1016) S ‘ s
: " REF. "PART NO. " DESCRIPTION | o " S REQD - :
1 . C *27390 HOUSING -aircleaner .......... oo oot g
2 129- 101 NUT-1/4"hex . ... i e 1 J
3 169- 137 - SCREW-No.10-24x5/8"..... P 2
4 . C 27404 - ELEMENT -aircleaner ........... DU e 1 P
5 C 29854 KNOB - cover,aircleaner......................... e 1 ;
6 c 29855 . PRECLEANER ... ., e e e e e e e e 1 'y
7 c 27408 - WASHER -elementplate.....,......... N e 1 .
B c 298566 COVER -aircleaner.. ... ... ... ... .0 iiuuins e SR 1 !
! .9 Cc 27411 PLATE -element .. .o .. e e 1
10 . c 2747 ‘BRACKET - mounting.......... e e 1
4 . :;
MUFFLER .
" REF. -~ PARTNO. *  DESCRIPTION , : C rReaD . |
1 187- 104) SCREW -deflector ............................ e 3 :
2. c 27353 " MUFFLER - exhaust (1014, 1016} ... ... ... . ..... e 1
3 C 27384 NUT - lock, muffler {1014, 1016) .. .. .. e .2 !
4 C 27367 CONNECTOR - muffler (1014, 1016} .. . .. e e 2 !
. .'b 187-. 1041, - SCREW-No.8-32x3/8" (1014, 1016} ... .. .. .. e 4, ‘
6 13- 2 BOLT - 1/4" - 20 x5/8" {1014, 1018} . . . ... .. . [ 4 :
7 C _27364 . DEFLECTOR -exhaust-. .. ... .......... e e ' 1
8 C 27366 BRACKET - muffler (1014, 1016) . . ................... e 1
) 9 22- © 48 SCREW-1/4"-20x1/2" 11014, 1016) . .......... ... ... ...... UAR
10 192- 18 LOCK WASHER - 1/4 (1014, 1016} . ... ......... P UAR
. 3 . C 29634 . DEFLECTOR - exhaust {1012) ....... SO L. e 1
. ' o 12 61- 512 . SCREW-5/18"-18 x 3/4 socket head (1012} ... .., .. ey .. 2
. ) ’ C 13 192- 404 LOCKWASHER-5/16" (1012) . .. ....................... P C 2
4 c 30286 SHIELD - carburetor {1014, 1016) .. .. .. e e 1
15 C 31380 - - MUFFLER-exhaust {1012} ................... e N 1
=15 . C 29848 BOLT -mounting {1012} .. .. ............... e e e 2
17 C 29849 - SHIELD -muffler (1012) ............. .. .. L , 1
18 NSS . SCREW - mounting (use 22-412, and "195-18) (1012) .. .......... 1
g . 19 C 26507 o GASKET-exhaust {1012). ... ... ... ... ... ... ...... P T
| J
‘- 1
. Printed in U.S.A. a ' Lo May 1988
k]




18

REF.

WO W=

c

C

c 27341
" C

c

C

_ PART NO.

. C 29846
BR 261129
C 30449 -
BR 231058 °
BR 391733
11- . 312
129 7
BR 260584 -
BR 221535
c 29794
187-. 1510
193- 25
129- 6
BR 222450
c 29796
136- ‘103’
c 28643
163 . 4
192- 3
BR 299500
129. 6
193- - 2§
c 27391
c 27395
C . 2739
c 27397
.C 27398
195- . 518
111- . 420
. 129- 101
22- 48
192- 19

27332 .

27340

14652
- 27343
27344

Printed in U.S.A. |

' GOVERNOR {1012}

DESCRIPTION

LINK - governor ... . . . e e | N

SPRING -governor ... ..... [ L
BRACKET -governor ....,..............
CRANK -governor . . ... e,
LEVER ASSEMBLY ....................

SPRING -~governorlink ............... L
CLAMP-casing...............covvvunnn

SCREW-mounting....................,
LOCKWASHER ................... ...,

WASHER -governorerank ..............
WIRE-ground . ........................
PIN - cotter hairpin .. ............ e
RETAINER- “E”ring ........ AP

SCREW .. . .

' GOVERNOR (1014, 1_6161

' ‘Wl—RE‘—.ground ..... e ......... o
NUT-Noe.8-32. ... ... . ... ... ... .....
LOCK WASHER-No.8 ..... .. ...

LINK - governor........ .. PP
SPRING-governor................... .
SPRING -governoridle .................

" BRACKET-governor ........... I
LEVER ASSEMBLY - governor ........ ...
WASHER-1/4" .. .... e

WASHER - governor crank, inside ........
BUSHING - governorcrank ..........
BUSHING -governorerank ..............
RETAINER - “E"ring . ... . .............,
CRANK -governar ., .. ....... A
SEAL-foam.................... [P

......................
.......................
......................
.......................
......................
.......................
......................
.......................
......................
......................
.......................
......................
......................

1
........ R
.......................
......................
.......................
.......................

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS ~~ * . 19

....................

Ll S Rl 1 1 I R i I S ST S Sy

May 1988

—li——l-—l—l.—l_lMM_&_l‘_l—l—l—l—l—i—l—l—l




; r iu) — T _ . _— e n'_,_T____ IR I
.
}1_’. .20 ‘
. : MODEL 1012, 1014 AND 1016 GOMPACT TRACTORS . 2
BLOWER HOUSING ENGINE AIR BAFFLES AND BREATHER COVERS
) REF. ' PART NO. DESCRIPTION REQ'D ;
‘ 1 C 30437 - HOUSING-blower (1012) ...\ cousveivenesinein.. ., 1 %
2 C 27355 .  "HOUSING - blower (1014, 1016} ... ........oouyiuiininnn. .t 1 :
) 3 NSS ' SCREW-1/4”-20x1/2"self-tap (use 22-48and 192-19).....:. ..., . UAR
: - 5 C ° 27308°  TUBE-breather (1014, 1016} .....................oc.ooiitl i O .
s 8 C 27348 BREATHER ASSEMBLY ~R.H. 11014, 1016). ...\ ................ 1 .
‘.‘ 7 C . 27349  ° COVER-breather L.H. (1014,1016) ... ......... ... 00 ... 1 P
g B c 27350 GASKET -valvecover {1014, 1016} . .. ..... ..., 2 - :
' 9 187- 1508 SCREW - No. 10- 24X 1/2" ... i, N b
\ " 10 C . 27359 TERMINAL - (1014, 1016). ... oo 1 j
1 C  27360°  GROMMET - insulator (1014, 1016) .. ............................ 1 j
\ 12 S113- 101 BOLT-5/16"-18x1/2" ... .. ..o min, 4 '
13 . 92 5 WASHER-5/16" .................. T 4
"u\ L4 C: 27362  BAFFLE-L.H.rear,air (101421016) ..,...................0...... 1 -
15 ' C 27363 PLATE - back {1074, 1018) .. ..., 1 P
.16 129- 16 NUT-NO.8-32. ..o i 2 '
17 C 27368 BLAFFLE - cylinder R.H. (1014, 1016). 1. . e 1
18 C 27369 BAFFLE - cylinder L.H. (1014, 1016) .. ... ...............cooeuiin .. 1 ‘
19 - C  27370-  PLATE-top (1014,1016) .............................0..... o :
21 C 3046 . - GUARD-flywheel (1012) .:......... ... b 1, :!
22 S187- 1041, . SCREW ... .0 2 -5
.
\ | .
\ '
- L
Lot -
N
I
] . ST : . . , Printed in U:S.A. May 1988 -




L : : . ~ MODEL 1012, 1014 AND 1016 COMPACT TRACTORS S
" ENGINE MOUNTS
’ ' , . (1014, 1016} . e : .
REF, * PARTNO. °~  DESCRIPTION K . . ' REQD
: 1 195. 2175 WASHER-flat........ocouviunenns SN e e 4
2 13- 12 BOLT-5/16" - 18% 1-1/2" ooaenenens e e 4
. 3 131-  69.  NUT-5/16"lock......... TR RO . 4 R
.
ENGINE MOUNT KIT* T
o {1012) : : | :
. 1 13- 121 BOLT-B/1B"-18X27 .o PERUTITOY T a
-~ 2 129-° 102 ¢ NUT-B/18"-18 ... ... ... .. P ... -8
3 C 30510 SPACER -sleeve ... ... .. e e e feunt. 0 4
4 C ' 30508 WASHER - rubber.... ... ORI SRR SRS " 4
5 c "30509 CUP retaining....... e e i ..o 4
6 195- 2175 WASHER = B/ 16" « - o o eeeneetenee e e .4
7 195- © 521 WASHER -5/16" . . 2eeeeeorrvienneens ORI 4
’ - *Order C30507 to get 4 completé_ mounts
!
.j -
1
'

. Printed in U.S.A. ) . ' . May 1988




' <Y o 1
MODEL 1012 1014 AND 1016 COMPACT THACTORS 4 ‘25
A'I'I'ACHMENT DRIVE POWER TAKE OFF (PTO}
REF, PARTNO. - DESCRIPTION , oo CREQD . -
.1 ¢ 31009% BRACKET - supportishown)............... P S N
1. 'C 31437 BRACKET -'support. . . .. e e e e e s 1
2 C 28971 BEARING ...........0......... el PR e PP 2
.3 195- 533 WASHER-1/2". ... N e e 2
- 4 C 15083 PULLEY-bottom ..............ccu..lun. S S T
@P 5 C 30475 PULLEY.-top ......... JR ST 1
X 6 C' 25233 SPACER:bearing ...........c.oiviiiininnninnn, O 1.
N S 7 C 23818 FLANGETTE ..ot eian, S P 2
'8 C ~12975. WASHER ..................... D e 3
S, 9 113- ° 102 . BOLT-5/16"-18x3/4" . .. iiiiiiiinnnnennn, SR e, 9
S 10, 131-. 176 NUT -5/16" - 18lock .......... DU P 8
1 C 28263 WASHER -3/8" ..... e e e 1
C 12. 13- 205 BOLT-3/8"-18x5/8" ................ P U s
. 13 C 30477 SPACER-PUIBY .. .. .oetitr ittt e e et ee et o
. 14 G 25229 . BUSHING=-FIA0GE ... ..0vverie e ieaeeeae e e 1
@ O 15 C 29326 . ARM ASSEMBLY -PTO ........ e R i
=) 16 c 17597 BUSHING -sleeve ............ e e 1
P4 P 17 C . 29046 - HANDLE-PTOlever ............ e e 1
9 , 18 C © 20252« LEVER -PTO . .ottty e 1
: : 19+ 138- 207 "PIN - sp|r013/16“x15/16".....,...........' ....................... 1.
o .20 C 29316 BAR-latch ................. SR 1
@——»@ 21 ° € 2172 SPRING = 8XEENSION « « v v v e e e e se 1
. 22 132- 320 PIN - COMEr 37327 X B/4 7 .\ et 1:
T 23 C  275m3 BUSHING - flip-lock ............. P RIS DU S 1
Lt l"'-‘\:. 24 1M1+ w102 BOLT-5/16" - 18x3/8” .. .......ccovv.. B 2
=7 25 192- . %0 LOCKWASHER - 5/16". .. ......... S P 3
i , 26 129- 102 NUT-6/167 18 .ot e e 2
e d T ey 27 C 30873 _ ARM-idler ..... e e e 1
: ’f 28 C 17597 - BUSHING - fiange (pressmtohubon engmeplate} .................... 2
i 29 Cc 16745 "BOLT-shoulder ..... ... .. oo s e e 1
ot 30 131- 1181 NUT = 3/87 08K © - - ettt e e e e 2
: 3 C 23535 PULLEY ~Ta8F . . oo oo oo ieee oo SRR 1
) 32 113, - 209 BOLT - 3/8" - 16 x 1-1/2" U e e 1.
! 33 192- 21 LOCK- WASHER-3/8" ....._... e e 1
. 34 129 103 NUT = 3/8 - 168 . e et e T e e e 1
\ 35 C 30769 ROD-PTO ................. A S 1
' 3% 138 57 PIN-roll 1/8" x3/4" .............0... U i "
37 185 . 525 WASHER - 3/8" . ottt e 1
38 132- 332 PIN - cotter 3/32 x 1" . ........... e e 1
39 c 27822 SPRING - compression ................. e 1
40 C 17066 O 2 T e 1
a1 c 31215 BELT-PTO......... SR A 1.
42 C 26345 KEEPER - DM . oo ittt et e e et e e e e 1
43 195- - 521 WASHER-5/16" ... ........ooiiiiiiinnns e 1

*Use Before S/N:
**Use S/N and after:
1012 - 14103745

" "1014 - 14105564

Printed in U.S.A.

1016 - 14116707 -

May 1988

R T S




]

REF..  PART NO.

1 C 29314
2 . C 29315
3 C .29323
4 G- ' 30292
5 C 16362
6. 132 334
7 C 29240
8 13- 205
9 13- 207
10 1922 21
1 129- 103
12 195 522
13 C . 31135
14 C 29064
15 187- 1036
16 C- 29203
16 C 29204
17 13- 103
18 192 20
19 195 521
20 121- 106
21 182 547
2 c 3192
24 121 934
25 C . 30289
26 C . 30100
26 C 30101
27 187- 1334
28 C 30689
29 13- 221
30 195 525
31 C' - 14768
32 192~ 21
33 120 103

Printed in U.S.A

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

HOOD, FRAME AND ATTACHING PARTS

+

‘DESCRIPTION. e
BUTTON - push, hood release. .. . ... U S s '
‘ROD -push, hood release. .............. e e .
LATCH-hood ...............ccrven... e .
HOOD ... ... ... i AP vt
CROD-hinge .. e T
PIN -cotter 1/8" x 3/4” ....... P S P
COVER-PTO. ... o et e
‘BOLT-3/8"-16x5/8" ... ... ... ... e
BOLT-3/8"-16x71" ........ooooiin. .., P
LOCK WASHER -3/8'"....... e '
NUT-3/8"-16 .. e Cearaa
WASHER-3/8" ..../...... SR e
FRAME -main ....... . ....... U ’
TRAY -center . ............. e e e .
SCREW-1/4"-20......; e e P
.FOOT REST - R.H. {shown). . .... S ..
FOOTREST-L.H. .ot iieeeaiiionn., .
BOLT-5/16"-18x 1" >, ..... e
LOCK WASHER -5/16". «....... ... [
WASHER-5/16" :............ e e
 BOLT-5/16"-18x1/2"flangedock ....................
SCREW - 1/4" - 20 pan head, Phillips ... . ... e e
DEFLECTOR -exhaust ... ............ [P
NUT - 1/4” - 20flangelock ., ................ e ’
GRILLE...... e -
CAP - instrument panel (1012) .. . .. e i
"CAP - instrument parel (1014, 1016} . . ... ............. ... ..
;. SCREW ....... DU I S e e
‘DRAWBAR ... ........... e e L.
BOLT-3/8"-16x7/8" ...........cooin0s e :
WASHER -3/8" (top holesonly} ... ... ... ..., e
SPACER - mounting {top holesonly) .....0......x........
LOCK WASHER-3/8". . .....
NUT-3/8"-16.:.....c...oienn. AU e

.......

.......
.......
.......
.......
........

........
-------

27

REQ'D

May 1988

AANNBE sl s DaDAEBERE 2SN =aSON
o X

MG I b % A




8

¢l

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS ~ *  ° 29

SEAT AND FENDERS
Use before PIN:.

1012-14103745 : , ' : Lt
1014-14105556 : ‘ ‘ :

REF. ' PART.NO. _ DESCRIPTION : : ' ' REQD
1 NSS* ' FENDERSAND SUPPORT ....... ... .. ... .2 & . iveieeen, S

2 121- 106 BOLT-5/16" - 18 x 1/2" flangelock ....... e e 4

3 C 29197 HINGE-seat R.H. (shown) ........ . ... .. ... ............ j. i

3 C 29196 HINGE -seatL.H. ..... e, P D U 1
-4 c 29173 PIN-RINGE ...ttt e e AU 2

5 - ¢ 29174 RETAINER-pin .« ....io. bl DU S o2

6 C 15410 CUSHION - rubber . ..... R e, 4

7 C 29192 SPRING-seat ............... e T 2

B C 29193 CAP-spring....:... ......... e . 2

9 ¢ 13- 103 BOLT - seat front5/16" - 18x 1. . ... .. .. e e 2

9 113- 104 BOLT - seat back 5/16' - 18 x 1-1/4" {shown} . ................... 2
10 192-. 20 LOCK WASHER -8/16" ... ................ e e - .4
" C 30071 SEAT L e e 1
12 C 30785 CQVER -inspection, ............ ......... DU e 1
13, 187- 1036 SCREW - 1/4"" x 1/2"selftap ~ ................ i RETE I

*Use C31031, C31005, C16429, C31004, €30785 and hardware o
Q
4
{I "
f
Printed in U.S.A. . ' : - May 1988

raa_“m.- cabhmte x 1 or o=



E i
: < I ' . . : - . ) - SN ' ' : L
s LT L - . o | q , ‘ - - MODEL 1012, 1014 AND 1016 COMPACT TRACTORS . 31 s
. ‘ ) , : o - SEAT AND FENDERS - T Lo
T . : Use PIN and after: : ‘ ' : , P
: : : , 1012-14103745 D
o . . 1014-14106856 - * , , , o
‘ . ‘ ' ‘ . 1016-14116701 o , : . -
REF. PART NO. . DESCRIPTION : . © REQ'D :
1 c 31031 {FENDERS AND SUPPORT . ... i, 1 7
2 121- 106 BOLT-5/16" - 18x1/2"flangelock .................. . 8
3 -C 31005 HINGE-seat ..., ... .. e e, 1
4 C 18429 * PIN-seathinge............. e, e DTN e 1
- ‘ 5 C 31004 TRAY.“toal ... .. R e D 1
’ 6 131- an NUT -5/16" - 18 flangelock. . ... ..., e e . B
7 C . 28305 © CAP- Spring ............... R T T T e, 2
8 C . 29306 SPRING-seat /. ....... ......... e S 2
e 13- 102 BOLT-5/16"-18x3/4" ............. SRR e 3 -
' 10 C 15410 "CUSHION -rubber ..... e, [ U 8 E
.. LRI 196 2175 WASHER-5/16" x1-1/4" ... . ... .......... P 4 '
y . 12 113- 122 . < BOLT-B/16" - 18 x 112 e e . 4
L » 13 C 31006 SPRING - actuating, seatswitch.......... .. e L
: 14 C 26526 CAP :actuatingspring ............ oo .. e e 1,
5 15 o 30071 SEAT ....... e O I, 1
i 16 C 30785 _ = COVER-inspection....... e . . 1
i 17 - 187- 1036 SCREW - 1/4" x1/2"gelf-tap ... _................. e 1
l ' ' ' f
| -
|
. 4
. -
-
Printed in U.S,A. . _ L : : © May 1988 P




REF.  PART NO.
1 C 28325
2 C . 15096
3 c 29181
4 111- 202
5  192- 20 .
/6 129- © 102
.7 195- - 2069
i C 26039 .
9 -C . 15105
10 219 17
1M . 113 103
12 '195- 521,
13 C 27045
.14 C 14201
15 195- 541
16 "138- 143
17 C 29168

Printed in U.S.A.

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS 33

" LOCKWASHER-5/16"ZP ......................... TN e

STEERING GEAR

DESCRIPTION ~ .~ . - REQD
WHEEL -steering . .................. PSR e DU cen 1 ‘
BUSHING -flangednylon .. ............ P e 2 - . B
SHAFT -steering ................ :

BOLT -5/16" x3/4” NC, ZPcarriage ...........ccouueeeeiiiin,

1

2

4
NUT-5/16'"NChex, ZP .:..:..:........... S e e T2
WASHER -5/8" plaif, ZP . ................... SUUR SN 1
GEAR - steering ..... P PO e 1
PIVOT -steeringgear.............c....... e S
FITTING-lube ................ R 1 -
BOLT -5/16" x 1" NChex, ZP .......... e e T 2’
WASHER - 5/18", plain, ZP". Creeeaas e e A
BRACKET -steering............... e P e L 1
WASHER-shim ... ......... ..., e e 1
WASHER -5/8" ... ..0otiiee e, SO 171
PIN-roll /4" x2-1/4" . . i T 1
SLEEVE-steeringshaft .. .5 . . . .. 1

c

c

‘May 1988



DD R WN -
@]
—
—
w0
Q
(=3}

MN-OoOO~o0 bWk -

REF. PART NO.
C- 15066

- C 26371

C 26034 -

9‘% 1o

OOOOQOOOEOOO
—
—
~l
w
o

Printed in U.S.A,

B Y

_MODEL 1012, 1014 AND 1016 COMPACT TRACTORS .

FRONT AXLE -

DESCRIPTION

ARM -upperspindle .............. ... . tiieiiiial.
‘PIN -axle pivot ............ e
NUT - lock 3/4”" N.C. hex ........... R b i
NUT -lock 3/8" -24hex ............ e e,

 BALLJOINT-R.H.thread ... ...... U e .
BALL JOINT - L.H.thread ................ R
BOLT-3/8"x1-1/2" ... i U S
BOLT-3/8"x1-3/4"........ S U e
NUT =100k 378" 216, .. vt et neieaeee e L
WASHER - 3/8" x5/8” cupped . ...................... o
©  WASHER-3/8" xE/8 spacer................ e, e
PIN - cotter 5732 x 1-1/4" . . e

FRONT AND REAR WHEELS

WHEEL - front {includes bearings) ... ....... e .
BEARING - bushing ...... e e
STEM -valve. ... e . P e e
FITTING -lube ....... e e

CCAP-hUD L. PUUEURIR e

WHEEL -rear ... ..o e iiieaan s

KEY - 3/16" X 3116”7 X 2" oo\ S o

WASHER-3/4" .. ..... e e et e

WASHER - spacer .03 thick ................. e

SPACER-sleeve ..:........eriiin s L

.........

3B

SPINDLE-L.H. ..oovvvrniinninnns ST e
PIN - spirol 1747 x 1:1/2" . ooe.. .. e e,
WASHER - thrust 13/16" ... ................... RS
FITTING-lube ............. . e
COVER - lubefitting.......... ceeaaaa e PRI .
WASHER -spindle ... ... . s e
- WASHER -wheelspacer.......... T e e e
RING - retaining ............ e TR e e
ROD-tieanddraglink ................... .. ........

. May 1988

N NN S WRNNMN =S a DB WWWN =

i,
T
.
]



REF.  PART NO.

Printed in U.S.A.

1. ‘C 30674
2 - C 29045
3 C 30157
D4 c 29706
5 C 27593
6 c 27822
7 195- 533
8" 132- 310
9 138- 2071
10 c 30675 .
11 C 26332
12 C- 25558
13 129- 163
14 c 16573
15 113 219
16 - '195 522
17 131 1181
18 C 30676
19° 111-- | 229
20 C131- L9
2 C  .30879
22 C ~ 30880
23 C 30681
24 C - 24377
25 C  .30682
26 CC 15156
7 113- 102
28 192- .20
29 129 102
30 " C 230836
31 C 30684

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

e LIFT CONTROL

DESCRIPTION

LEVER-Nift. . ~... ... . i e
HANDLE-liftlever ...........oviviniian.nns e
ARM-lift .......... e s e e .
BUSHING -sleeve. . ... ...
BUSHING - fliplock.-...." ..... e e e e :
SPRING - compression.................c..es e ceeeen -
WASHER - 172" L i e
PIN-cotter 178" x 1" ..ol O
PIN-spiral .............. Y
ROD-lift.. ...t e T :
~—BALLJOINT

SHAFT - Bt . i i e e e i
BRACKET-saddle ............vcooiiiiiinat, e
BOLT-5/16,"-18x3/4" ........... e e e
CWASHER -B/18” L. L .
NUT-5/16" -18lock . .............. e e
SPRING - tension .. ... e P e
ROD -springadjust . . ..... oo

WASHER3/8" ............ [P e
NUT-3/8"-24 ........ P
- SPACER-sleeve ......... e .
BOLT-3/8"-16x2" ....... U N
WASHER-3/8" .. ...........0...... e S PR
NUT-3/8"-16lock ........ U e e
BRACKET -anchor ... .o e i e e .
BOLT-5/16"-18x1/2" carriage . .. ........ .. Cepieaemeaa
NUT-5/16"-18flangelock ............ ... .. e PP
BAR -liftlink ... .......... PR _
BAR-liftlatch ... ...... e e e
SPACER -roller....... e e e
WASHER-1/2" (... .. o PPN pe e

v

©37

May 1988

REQ'D

—l--l.b.b..hN_aN:M_)_bMM—a—lﬂ)—h-ﬂ—l”—l-ﬂ—l&h’.—l‘—l—a—l—a—l




11 132- 8

o 29207
, - 14 C 29178
15 C 30852

B ~C 29177

"o . : . .17 11— 108
j . 18 192 19

@5 L 19 129 101
. : 20° C 20917

21 132- 329
22 138- 51
23 131- 1181
24 113~ 207

25 131 1102 .
26 Cc 30615
.27 129-, 121
28 C 25538 -
25 C 30896 |
30 - C 30616
. -3 C 16573

| o 32 C 30817

' 33 C 16745

» -
Printed in U.S.A.

1 C 30669
2 138 92
3 13- 102
.4 . C 15156
5 182 20
8 129 102
© 7. C 20249
8 € 24345
9 138 207%

10 C 30671

D . o 12 195 52T

L

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

BRAKE LINKAGE

SHAFT -brake ... ovvnneeennnn. e :

..............

PIN-roll 3/16 x3/4" ... ... ... . . . . . ...
BOLT -5/16"-18x3/4" .. ... et e DU .
BRACKET -saddle............ e e e
LOCK WASHER-6/16" . ...........................
NUT-5/16"-18........ ... e e e
PEDAL-brake ........... O
PAD -brakepedal:.................. e
PIN - spiral. 3/16" x 15/16" ....... e
LINK - clutch and brake . . . . . e e

WASHER -1/4" ... .. ... ...l R
LEVER -parkingbrake ................. .
HANDLE-lever ..................cvieiiniinn, P
ROD-brake...................... e e
BRACKET - retaining . ........... e P
BOLT-1/4"-20x3/4 carriage ............... e
LOCKWASHER-1/4" .. ... ... ... .............. .
NUT-1/4"-20. .,

SPRING - extension . .. .. S S '

»
EERERERE O e

PIN-cotter 1/16” x3/4" ... ... ..ot
PIN-roll 1/8"x3/8" .................... PP
NUT-3/8"-16lock ............ e e

BALL JOINT - R.H. thread ..........0..o..octo.o....
NUT-1/4"-28. ...

ARM -rocker...... Vi, et e
ROLLER-meutral ....... ... oo viiiiinnnn... T

. NUT-push3/8".......... e e

BOLT -shoulder ................ T .

..............
..............
...............
..............
..............
..............
..............
..............
..............
..............
P

................

pra e e e

R T S
..............



1 T 1 .
I -

— : ’ MODEL 1012, 1014 AND 1016 COMPACT TRAC‘I‘ORS : .4 L

C ‘ - ' 030887 GEAR CASE ASSEMBLY R
o ‘ c “DIFFERENTIAL ASSEMBLY ik

REF. PARTNO. ' . DESCRIPTION ) - ' ‘ REQ'D . L

v C 30583 . DIFFERENTIALASSEMBLY .................. B, 1 |- 5

o c 261171 HOUSING AND GEAR - differential ......................... . SRR B

e 2. C 21576 - . BUSHING - sle@ve.. | ..., ..oeianeeiannn.s C 2 o

- S 3 C ' 19310 - GEAR-bevel ... 2 1

4 c . 198311 - . PIN-drive. ... o .

- - c - 18312. C O WASHER-shim ... 2 S R
; . 6 138- 97 PIN-roll . o 1
- ( 7 C 18309 . - GEAR-bevel ................. il 2
S 8 o C 11205 WASHER -shimi ......,.................. O 2 ‘
. ‘ 9 “ € '30592 SHAFT -axleLH.. .................. e 1 o
. 10 C 30593 SHAFT -axleR.H. ... .................. . e, 1 .
i "N C 28232 RING -retaining. .. ......... ot i s 2 ’ .
% 12 C 27566 'BUSHING - sleeve (installin L.H. housing) ... .................... 1
| ;

-
Pt s i e 8
" .
i)

o : " BRAKE

L T
v 1 13- 17 BOLT - 1/4" - 20X 10/ . 2 j 11
- ' 2 C 27563 . DISK-brake .............oovuuueniiii., e UTT e 1 .
3. C 19353 PAD-brake....«................... e e o2 P
: 4 c 19354 PLATE-brakepad .............. e e L e . 1 Py
s - ) Cc 19355 . HOLDER-brakepad ................... e e e 1 -
} .6 C 28650 PIN-dowel ... . _.......... SO 2
7. C 30595 LEVER-brake. '......... ... ... .. ..... P e e e 1 %
| ! B, 195-~ 103 . WASHER-5/16"......... S 1 E
9 131- 1169 NUT-8/16"-24lock . ........._.. ... .... e e e b -2
- -10 C 28821 BRACKET -support., . .................. e S 1
1 192- 19 LOCK WASHER-1/4" ................... e e 2
; .7‘
i e
_ i - !
. q‘ ! : . !
L i
] ,l

_ . . o . . ' - - Printed in U.S.A. T . . ‘ ' - thay1988




REF. .

O P ) M =

- 12

13
14.

16

. -

Printed in U.S.A.

ALY
-+ MODEL 1012, 1014 AND 1016 COMPACT TRACTORS
C30887. GEAR CASE ASSEMBLY
. HOUSING ASSEMBLIES
PART NO.. DESCRIPTION ) . '
C 30888 HOUSING ASSEMBLY -LH........ e e, .
~ NSS . © HOUSING-LH................... PR e
C 30564 . BUSHING -sleave.....:.... . s U,
Cc 30588 . + SHAFT -pinionhub .......... e e e .
. C 30566 - BUSHING - flange.......... e e
Cc 305867 . BEARING-needieb/8" .. ... e e
. C °~ 30889 HOUSING'ASSEMBLY -R.H..........ooviiiieiieiae o,
NSS . ' HOUSING-R.H...... e e
C: 30564 BUSHING -sleeve........:....... e e y
C - ~30866 BUSHING -flange.."....... [ ,
T 30867 BEARING-needle................ T
c 30930 BUSHING-hub. ... ... .. . . ... e
c 27565 BUSHING-flange................ peen oL, e
c 27570 SEAL - bearing........ e L.
C 30570 GASKET-gearcase'.......
113- 17 BOLT-1/4"-20x1-1/4"............. P [
192- .19 LOCK WASHER -1/4" .. ............. e e e ‘
C " -30561 BEARING ASSEMBLY -axle................ T
c 27581 SEAL -bearing3/4" ............. [ TP .
C - 30654 “U BOLT - axle mount {not included with assembly) ...... S
131- 69 NUT-5/16"-181ock ........ S PR
195- 521 WASHER-5/16" _................. e S
. INPUT SHAFT ANDPINION GEARS.
C ° 30575 SHAFT -input ,...o.0 oo e e R, e
126- 113 . KEY - woodruff5/8" x3/16" ,........... ..... e .
C 30576 SPROCKET - #40 (S teeth) ........... . e S
- 31924 SCREW -set, No. 10-32x5/16" .. i
ol 19345 WASHER - shim5/8" ... .. I e e .‘
c 30577 " RING - retaining.. . . . .. ORI e e U
C 30584 CHAIN - endless, #40, 22 pitches lusedinternal}. ... ............... ’
. C 30580 SPROCKET AND GEAR ASSEMBLY - pinion.. . ... .. ......... L.
C 30567 © BEARING-needle 5/8" ...... ... ...l i .
NSS T ‘SPROCKET AND GEAR -pinion . ...........oooiiiiiia ...
. C 27570 SEAL-beafing 5/8" ........., e e e el :
C. 18312 WASHER -shim ........... A BT N
C 30585 "GEAR ASSEMBLY -pinion . ... .. . 0. L.
C 30567 - BEARING - heedle 5/8" ............ S A
c . 27570 SEAL-bearing5/87 ... ... ... .ol S e
- NSS : GEAR -pinion ............... e .
C. 27582 GEAR .. ... .. O e,
C 30587 WASHER -shim-. .................. ... ...... e

REQ'D

1
1"
2
.2
1
o
1
1
2
1
-1
1
3
8
8
2
T4
>
4
4

ek = NN S RI R D) e ) — = B =



&G

I

o - <=2~ - G6E

REF.  PART NO.-

0. . 13- . 9N

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS . 45

1 C ' 30657
2 - ¢ 29047
3 -138- 2072
4 C 29636 -
5 138- 2055
6 195- | 533
7 .C 2782
g 'C 30824

9 C 29651
.10 C .+ 30817
1 138- 2071
12 - C 30860
13 C 26332
14. 129- 163
1 . 13- 208
6 - 13- 1181
17 C 30664
18 C 30825
19 .. 131- 1308
20 111 330
21 128 103
22 C 16573
23 C 30668
24 c 31052
25 195 521
. 26 131- 69
.27 . C 30892
28 C 2482
29 13- 102

TRAVEL CONTROL -

* DESCRIPTION
LEVER -travel ........... ;

HANDLE - control ........
PIN -roll 1/8° x 1-3/4" . ...
BUSHING -fliplack ... ...
PIN - spiral 3/16" x 1-1/2”

"WASHER ...............

SPRING - compression. . | .

" ARM -travellever ...... ..

LOCATOR - neutral.......
NUT-push3/8” .........
PIN - spiral 3/18" x ‘15/‘16'_’.

_ROD-travel .............

BALL JOINT-R.H........
NUT-3/8"-24 ".........
BOLT-3/8"-16x1-1/4"" ..
NUT-3/8"-16lock ......
ARM -travel control .. .. ..
ARM - cable actuator . . ...

NUT-1/2"-13lock «. . ...
‘BOLT-3/8716x1-3/4camiage ... .5 ... unrrinrreninaannnn e

NUT-3/8"-16 .. ........
SPACER -sleeve . ........

BEARING -ball 3/8" ., .. .. .
"WASHER - nylon 5/16" ...

WASHER -5/16" ..... ..

NUT -5/16"-- 18lock .. ...

BRACKET - pivot. .. ... ..
BUSHING-flange...:. ...

"BOLT-5/16" 18 x3/4" ..

NUT - 5/16" --18 flange lock

REQ'D

...................... IR
....................................
....................................
....................................
.....................................

May 1988

Ty
Yo
=
I
C A
e
] =

i

'

e et o =

o SeEt 0 L

oGty e = o H et 4 Tes o



%

MODEL 1012, 1034 AND 1016 COMPACT TRACTORS . 47,
. BELTS, PULLEYS AND IDLERS (DRIVE}
REF:  PARTNO. -  DESCRIPTION : I * REQD "
1 C 30876 BELT - drive; .transmission . . . .. e 1 L
2 C 25370 PULLEY - “V"idler ... ... . . . i . AR 1 R
"3 c 12264 . BUSHING-shoulder............... P e 1 R
4 113- .209 . BOLT-3/8"-16x1-1/2"....... SO e e S . ]
5 195~ 525 - WASHER-3/8" ........... PR e e 2 3
& 131- - 1181 NUT-3/8"-16lock .......... e 1 1
.7 C 30673 - . ARM-idler............ U S e 1 P
a C 14978 . BUSHING-sleeve............0.0.ccoiiieiinnninn.s P, ' 1 :
] ., C . 30819 . RING-retaining3/8” ...... e e et 1.
. 100 - . 23636 - PULLEY-flatidler............:....0..... e . 1
¢ 11 C 29812 WASHER - spacer. ... . . . S J 1
12 113- 213 BOLT-3/8"-16x2-1/4"................... e feee 1 |
13 . 131- 181 NUT-3/8"-16lock .............. e 2
14 " C 21942 °  SPRING-tension ........ e e, e PRI 1 E
15 C 30556 PULLEY - driVe, ..o\ttt e et 1 :.
16.° c 28315 KEY-1/4"squarex2” . ... .......c..ccouu.n. e . 1 '
7 178- 888 SCREW-set .................. e e 1.
18 14- 712 BOLT-7/16"-20x3/4" ... ............. S UL T B N
19 . 195- 2029 WASHER-7/18" ... eoi o leeeen. . S N , 1 i
. 20 C 15083 PULLEY - transmission. .. ... el e e : 1
! ° FJ/ !
- i
I
L
. i
; Printed In U.S.A. ' . : : © May 1988 -

;
»%‘ . 7- " . ] - . o ‘i




-- 48 . : - . ' o ‘ N :
- _ , : L - o . MODEL 1012, 1014 AND 1016 COMPACT TRACTORS . ;
i SP!NDLE AND DRIVE DISC
REF. . - PAFlT NO. , DESCRIPTION - ! S REQ'D Lo
- 1 C. 30610 DISC - -drive ........... . e . 1 VoL
2 C 15083 PULLEY -drive ..........ccvvibvnnn... R 1. o
. 3 - c 30606 SPINDLE-drive. . ........cccovvvvinilvnenn... e e 1 -
4 C 30609 SPACER -pulley ..................... e T 1 o
5 C 30725 - HOUSING -spindle......................... e 1 .
6 C 28971 . BEARING -spindie ........... P s e e 2 P
; 7 C - 20463 - SPACER-bearing............. e e 1, ;
8 ° - C - 28263 '  WASHER-dished........ e e St 1 i
9 . 113 205" - . BOLT-3/8"-16x5/8" ... . .o i 1 i
10 " 113- 208 BOLT-3/8"-16x1" .................... e 4 ‘
e 1 195- 104. - - WASHER-3/8" . ............ P e : 3
12 131- 938 | NUT 3/8"-16ﬂange lock .. ... e e e 4
— . * & ;
= L E » NEUTRAL CAM AND MOUNTING PLATE © L
1 C 30598 PLATE - mounting, spindle housmg ........ e 1 ' 2{
2 . C 17597 . BUSHING -sleeve..........: e s S ' 2 [
. 3 C 30611 PLATE-cam, neutral ............ e B
4 C ' 30612 " ROLLER - CaM ...t e, 1
. 5 c 30613 ROD -return, neutral ........ ... .. .. e 1
6 195- 518 WASHER-1/4" ., /. ...... S e, 1 _
7 C 30614 . ROLLER-rod. ... .... T, e e 1 .
s , 8 c 30835 " LINK-return, neltral ... ...........oouvineiie e, 1 '
g 132- 329 PIN -cotter 1/16" x.3/4" ... ... ... .. . . e 1 :
Low 10 C = 30615 "BALLJCINT-1/4"....... e 1 :
1 " 128- 121 NUT-1/4"x28., .. ..ol e PR S 1 |
12 111- 132 BOLT -5/16" —18x3/4"carrlage....,.....‘......: .......... Wb 6 )
13 7 13- 911 NUT-5/16"-181flangelock ................. O - B
14 c 31051 " BUSHING -sleeve . ........... e S Paaee ke :
B M3 121 BOLT-5/16"-18x2" .o oo R 5
16 " 131- 69 NUT -5/16" -18lock ................ P . ‘:2‘\‘& T
17 1M1 111 BOLT - 1/4" - 20X 1" CAIMIAGE (o, . v oo, Ny
; - 18 192- - 18 LOCK WASHEH 1 |
197 123 101 NUT-1/4"-20 ... .. R 1
20 - 195-° 520 WASHER-8/16" .. ... .. ... . . . ... e e 1 ¢
. o
Printed in U.S.A. b ‘ o May 1388 ’ 3 ,‘
: 5




G

REF. - PART NO.

Printed in U.S.A.

1 C 31235
2 c 17597
3 'C 16745
4 131 938
5 195- 103
6 131- 69
7 C 30829 -
8 'C 30788
9 111-° 217
10 131- 91
Lk C . 30842
12 C 30847
13 C ' 30787
14 C 30648
15 C 28263
16 113- - 205
17 C . 30644
18 C 30840
19 T113- 102
20 131- 176
21 C . 31052.
2 C 31407
1 C - 31244
2 C . 28645
3 C 30579
4 £ 30649
5 129- 163
6 192.- 21

'MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

INPUT SHAFT

DESCRIPTION

ARM-inputshaft ... ....... . i
BUSHING -slesve-. . ............. e e
-BOLT -shoulder ........................ e ‘
- NUT-3/8"-16flangelock .......... .. ... e, ..
WASHER-5/16" ...... e e P e
"NUT-5/16" -18lock ............... e L
"FLANGETTE - bearing . .... e e e
BEARING -inputshaft .......... e P
BOLT-5/16" - 18x5/8" carriage . ... ..... e
NUT-5/16" -18flangelock ..... ...................
SHAFT -input ... ...
SPACER-sleeve ......... ... ... ...l

" DRIVE CHAIN AND SPROCKET

CHAIN - drive #36 (70 pitches) .. ... .. ................

LINK -connector #35 . ................... e
SPROCKET -drive #35 (48teeth} . ... ............ .
WASHER-3/8" ....... J e e e
NUT -3/8" ~1610CK ............ SRR I

............
...........

...........
...........

BOLT-3/8"-16x5/8" ... ..:.cc........ e L
HUB -mdunting .............. e PR
WHEEL -drive ...
BOLT -5416”-18x3/4" ........... e
NUT-5/16"lock............. e e e
WASHER -nylon............... e
SPRING - compression ... . . ... RN e

51

— el v ol e el

- | e e it ¢t e

R




- REF.  PART NO. " DESCRIPTION

MODEL 1012, 1014 AND 1o1sc0MPAc':T,'TRACTons .. B

TRACTION ARM HOUSING AND HOLDING LATCH

1 - C 31232 . HOUSING -tractionarm ................... e, e 1,
. 2 83- 620 . SCREW- set5/16”-18x1 L e 1
3 129- 102 NUT -B/16" - 18 . e, 1
4 C 31234 = CAM- clutch .................................... Neaedaans s 1.
5 129- 106 BOLT - 5/16" --18 x 1/2" flarige |ock ......... e - 1
C 6 Cc 30813 CLATCH-holding ... oot o e S, 1
7 C 30792 . BUSHING -shoulder.................... e e i
8 111- 108 BOLT-1/4"-20x3/4 carriage .. .......... Sesieeas D 1
9 195- 518 .. WASHER-1/4" ........ e R ST 1
10 192- . 18 LOCKWASHER-1/4" . ......... R e - 1
11, 129- - 101 NUT-1/4"-20 .....:........... e LA " 1
12 Cc 30812 SPRING -retumm ... e -1
13 c - 308N WIRE-control . ......... e 1
14 . C 29506 CLIP-cable ..... ... e, ' 1
15 187- 1511  SCREW-No. 10-32x 1/2"self-tapp:ng ...... e, e, P 1
16 - C. 30651 ° LINK-cluteh .. ... P e, T
17 195- 520 . WASHER-5/16" .......... e e A ' 1
18 132- 321 PIN-cotter 3/32" x 1" . ... e, e 1
19 129 102 NUT-B/16"-18 ................ P el T 2 .
20 13- 176 . - NUT-5/16"-18lock .......... e e e . 1
TRACTION ARM PIVOT AND CHAIN: IDLERS
1 C . 30636 PIVOT - tractionarm . _............. e 1
2 C 24182 © BUSHING-flange.......... e S, "2
3 C - 306339, SHAFT -pivet .......... e e e e e 1
.4 113- 206 - BOLT-3/8°-16x3/4” ... ... ............. e e 2
5 A195- 2029 WASHER-3/8 ................ P e P 2
6 C 30841 BRACKET - mountmg, ear ................ O 1
7 M- 132 BOLT-5/16"-18x3/4"carriage . ................... e 2
8, 131- 911 | NUT -6/16" - 18flange lock ... . .. e e e e e e .- 1
9 . C 30640 BOLT -5/16" - 18x2—1/2"carrlage ........................ e 2
10 C ' 31238 ARM -idler, upper. ................ T e 1
1" 195-° 105 WASHER............ e e R - 1
12 - 132- 310 PIN - cotter 1/8" x 1 ... ... T P e 2
13 c 30830 SPROCKET -idler ......... ... . i i, 2
14 195-° 522 © WASHER-3/8" ............ ... eii e e .4
15 111- 371 . BOLT-3/8"-16x1"carriage................. e 2.
i6 192- 2 LOCKWASHER-3/8".................ccooeiun ... e 1
17 131- 938  NUT-3/8"-16flangelock ....... S, : 1
18 c 31241 ARM -idler, lower- . _................ ...... e 1
19 :C 30197 BUSHING - sleeve. .. ... e e e . 1
20 C 31246 BRACKET - springmounting-.............. e "l 1
21 C . 31240  SPRING- TeNsioN ...l 1
22 C .31243  SPRING-tension ................. e, [ e 1
Printed in U.S.A. ‘ y o - May 1988

o REQ'D




-
COWRIDN A~WN -

—
N —

BN bW =

 REF.

*  PART NO.
C 27418
92- 5
C 27260
C  27258°
c 27759
¢ 30406
BR 390837
. 113 122
C - 27422
C 27423
C - 27263
C 27424

138 75

30438
27259
30442

30445
30439
27422
2032
30406
30441
1328
30443

OZOOZ00000000
- % ’

=z
o
w

Printed in U.S.A.

27258

MODEL 1012, 1074 AND 1016 COMPACT TRACTORS

STARTER MOTOR (1014, 1016) .

DESCRIPTION '

MOTOR -starting .........:c........

" LOCKWASHER-B/16"............
BOLT-thru ..........

END CAP ASSEMBLY - commutator end

BRUSHSET....... e
CLUTCH-drive...................
ARMATURE .....................
SCREW - mounting 5/16” - 18 x 1-1/2

GEAR-drive .....................

KIT - pinionspfing . ........... o
" PIN-roli /32" x7/8".......... ..

.......................
.......................
R P nss
.....................
L I T B R RS R R R

......................
-----------------------

STARTER MOTOR (1012)

MOTOR - starter, 12volt ... ............

T~ BRUSHASSEMBLY . .~...........
 ABMATURE ~starter-. . ....... e
END CAP -driveend. .. .. e

END CAP - commutatorend ............. N e _
HOUSING - starter .. ... e e, e

SCREW ... ooveiennin ) R

.-i& ....................

.......................

a,

. N - R .
_n_n_l.—-l‘_am_-A—lM-—‘NN

o . -
B ek N wd =3 =3 3 A) md ok ok b = b

‘May 1988

U JPUUUUPUAS S L A
- _ w, IR
. - T,

I
i
1
[
H
i
1
i
t
3
1
%
H




SHUT-OFF
SOLENDID

{10t4, 10161/’_‘

Gll

GROUND ™ - -

MAGNETO

S STAHT '

BATTERY

IGNITION SWITCH TERMINALS .

MAGNETO
GROUND

-

,-~ . CARBURETOR

SHUT-OFF
SOLENQID
{1014, 1016)

{see carburetor). ,

[y

/ MODEL 1012, 1014 AND 1016 COMPACT TRACTORS: - 87
ELECTRICAL SYSTEM
i ' Use before PIN: , .
1012-14103745
. - 1014-14105556,
: - 1016-1 a 16701
REF. . PART NO. DESCRIPTIDN \ REQ'D
1 NSS HARNESS - wire {1012} {use C31035) ............................. 1
1 NSS HARNESS - wire (1014, 1016) (use C31038) . .... ... ... ......._.. i
2 - C. 25243 CONNECTOR -wire ................c..... e DU 1
3 C 29256 CABLE - battery negative to ground { black) ................. P 1
. 4 . C 26108 CSWITCH: -neutralstart. . ....... ... o i 1
5 C 30267 SWITCH -ignition (includes hardware) ..................... ..., 1
6 c - 27751 KEY -ignition .. ..o e 1
, 7 04 27523 SOLENOID - star! .................... 1
8 NSS BATTERY - 12 voit {use C31213) e F A
9 c ' 18n13 CAP - battery e e e e e e e e e e I B
10 C ~ 29322 SWITCH - headlights .............. e e e 1
1 C 22571 HEADLIGHT ASSEMBLY - 12 volt {see page 61 for serwce) ..... P 2
12 223- 30 FUSE - 30 amp {included with hamess) .......................... 1
13 C 27418 STARTER - englne 12 volt (see page b5 for service) (1014, 1016) . ... 1
13 C 30438 STARTER - engine, < volt {see page 55 for serviee) (1012)... ... .. .. 1
14 C 27549 "CONNECTOR -S018N0Id . .. .o .. e e 1
15 C. 14537 '‘CONNECTOR -headlights .. ... ... i, L
& 1
T
\
, . -~
o L
Printed in U.S.A. -’ : May 1988

B e LI Fent

v b e e a et



: I
e E

" %‘ "

i

SHUT-OFF
SCLENGID
(1014, 1016)

GROUND

MAGNETO
START

BATTERY

IGNITION SWITCH TERMINALS

At

o

&)

|
'"i?%

Indicates ‘connection on
1014 before S/N' 14105564 °

MAGNETOQ
GROUND

-~ .
CARBURETOR
SHUT-OFF
SOLENOID
{1014, 1016)

. (see carburetor}

Printed in U.S.A.

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

_ELECTRICAL SYSTEM
Use PIN and after:
1012-14103745
1014-14105556
1016-14116701
. REF. PART NO. DESCRIPTION -~ . i : REQ'D
1 L CLoL 314420 HARNESS -wire (1012) .. .................... e 1
o C 31443 - HARNESS- wire {1014 S/N 14105564 and after} (1016all} ... .. ........ |
1 C 31036 HARNESS -wire (1014, 1018} . ... .. ... ... . ... . . . o . 1
2 C 25243 CONNECTOR -wire ... .. e e e e e e 1
3 C 297256 - CABLE - battery negative to ground (black}.......... e 1.
4 -C 26108 SWITCH - neutral start _ .. ....._.... e e e 1
5 € 30267 SWITCH - ignition (includes hardware} ................. PR 1
6 C 27751 . KEY-ignition... ... e e 1
7. C - 27523 SOLENOID -start ..o ... S 1
- 8 c 31213, BATTERY -12volt ... 1,
9 C 30279 CONNECTOR - interloc switch ........... e e 2
10 c 29322 - SWITCH - headlights .. .... e e e 1
11 c 22571 HEADLIGHT ASSEMBLY - 12 Volt (see page 61 for service) , ...... .. .2
12 - C 30260 FUSE - 30 amp fincluded with harnessy ... ....................... 1
13 C 27418 STARTER - engine, 12 volt (1014, 1016} (see page 55 for-service). .. .. 1
12 . C 30438 STARTER - engine, 12 volt (1012} (see page 55 for service) .. ....... 1
14 - c 27549 CONNECTOR -solendid . ....... L 1
15 C 14537 CONNECTOR -headlights ............ P 1
16 C 30261 . HOLQE,H -fuse . ... oL e e e e R -1
17 C 30275 ' SWITCH-interloc..........0...............0... ..., AU 2
”~

o




REF. PART NO.

1 .C 23248
2. C 24659
3 182- 659
.4 193- 70
5 120- 17 -
6 192 18
7 128- 37
8 182 10
9 192 13
10 '129- ° 13
11 .C . 24069
12 C 15114

14 U129 10

15 . 113- T3

6 - C 19521
17 C 29169
18 132- ' 310

C 28962

Printed in U.S.A.

' SCREW - No. 10 - 24 x 3/4" black
. LOCK WASHER - No. 10 external tooth
" NUT-No.10-24hex. ..., ;

c 22571
1 cC 22573
2 € 14304
3 C 28932
4 . NSS

. Bk 187- 1334 -
-6 C 29637
7 C . 30942*

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

...............................

LOCK WASHER - 3/16"
NUT - No. 10-32 S

LOCK WASHER - No. 4 B .
NUT-NO. 4540 ©.oyooee i i, e

CLAMP - battery hold down
NUT-1/4"-20

HEADLIGHT AND REAR REFLECTOR.

HEADLIGHT ASSEMBLY . oo L .
LENS-headlight. ... ... ... .. ... ... .. ......... [,
GASKET - headlight .. . ... ... U o - S

BULB - headlight
RECEPTACLE - headlight {use C22571)

RETAINER - headlight
REFLECTOR - red, rear

*Will require 2

. before S/N: °

1012-14103738
1014-14105555

" . 1016-14116700

.....................................

..........................................

SCREW-No.8-18x1/2"black ............... Cne L.

o1

May 1988

[ A ]

= emraman - oal
- _ . ey ., A

NPT AL I




l 62 ) . ‘ . . ‘ ) - "I ' ' . ‘ " ‘ | ‘
o o , o ‘ S ‘ : ’ S ' MODEL 1012;:1014 AND 1016 COMPACT TRACTORS . -~ - 63
L o - I N - " DECALS

REF. ~ PARTNO.  DESCRIPTION - . | . REQD

P I
1 C 30704 DECAL-hood-L.H. (1012} .................... e e ' 1. B
1 C  30705*. DECAL - hood - R.H. (1012) shown' ... ... e e 1
1 .C 31037+ DECAL-hood - LH.(1012) .......................... e 1 :
1 C 31038** DECAL-hood-R.H. {1012} ..:... oot oee. .. LN e 1 ¥
- 2 C - 30706* DECAL-hood - LLH.{(1014) . ..o oo e ' 1
2 c 30707 DECAL-hood-R.H. (1014lshown ............................. 1
2 C .31039** - DECAL-hood-LH. (1014 ... ... ................ U ' 1
- 2 C  31040%* DECAL-hood-R.H. {1014} .. ... ... oo v 1
3 ‘NSS DECAL - hood - L.H. {25th dnniversary} . . ... P DU 1 -
- 3 NSS ' DECAL -hood - R.H. {26th.anniversary). . ............. ... e 1 .
4 321- 8659 - . DECAL-"CaUtion” .. ....iuveenrirneiieanaiann.. e 1 ;
| 5 C 30857 DECAL - instruction .............. PP [P ' 1
i 8 C 27875 DECAL-clutch, brake ......... .. ... ... . . .. i uuiiliiii. 1 Y
: 7 c 29478 - DECAL-pinchpoint................. SN PR S 2
§ : 8 C 31030 DECAL -seatback {logo} ..................... e _ L o
; — o ‘ 9 C 30539 " MEDALLION - Ingersoll . .................... PP P B i
' ‘ o .10 C 31041** .  DECAL-hood L.H.(1016) .............. S 1 S
: i L . ' S0 7L C o 31042+ "DECAL - hood R.H. {1016} shown. .. . ... .. L 1 el
] o A ' ' . oo Lo . Do g . L
- : T|ON ' < ' : : . ' *Use before S/N: 3 > : R
| | R . : . . ) _ 1012-14103738 . . : __ e :
| (8). o | '. _ _ 1014-14105565
;‘ | EEESEEEIRS. 4 : . **Use S/N and after:
- | R ' ‘ 2 S 1012-14103738
O : e T Lt e v : .o . o 1014-141055655 ) -
~ CLUTCH . FARURE wnm:;umcamm o ' : LT 1016-all . o . ) ' : . .
- . BRAKE . COULD RESULT M ILIURY " ) . . : " :
.. @ - ) t
R ACAUTION :
| . EINCH POINT .
| B }
© . ¢
A
o . ' '.ff
, /

Printed in U.S.A. | ¥ o . May 1988




popmyniit
Jranr

- P~ nu. [ O 3 AD O oM =] DQ0 [Ty ] it o ..42051 N [ N oo o N T
2612121111245113117833111771331?3122113177114694392111113 L R R R kb R R 4

- ' ‘ ) .... ) - !
T P = o T - - A N S . . AP A A A Y U I e T Nt R e - - - AT ST R T AT A AT AT -
ONFNMENTNANONMNMEAEATNANNNENNOAONINO AN O N O 030 et et —

PAGE
NO..

v
- L]

’ 2112567&08923&7816723673&709266756&562236386467168905&62680126789035
TG GO MO OR N NN RO NSO OTITNNNUO O A~ e ANNNNNNROMOMNORN N A e NNNNNNNM M
OO RCOCOO A A A A A A Al el A NN NNNNENONM OO OAMDE M0 T T 00O 0N PP P D P 00 00 W0 E @ W90 w

, OO MO OO GADOR OO OO NN OO OO0
L L A o B T o o o A o e e R o e e o e L R e e o o e e e e e e e e e e s e e e e s e I s A R
OLLLDLDDUDUOOLLLDLLLULODLDDLDOJOLLULLLDLLLDLLULDLLRUILODUUDULUDLLDLDLLLLDODULLLLOD
. h " -

]

PART
NG

r
.

SN NWORDA ~ O W O memo - RFn ANNOmN—m e OH— nwo~ o
MU OMOEOMdd AR d St H A A A DDA At A A Nt AT A A AN N AHOOAORY AR A0 NO M@

1= 2

R

5599995555575?5?5555?5?9995555797931313333?5755?9575315551591791111l i -
A A e A S A H S A S A A A A S NN 555555554&.&44.&4.& 233355234613334245&.154461 -

"PAGE
" NO.

34567890123573913456788890223433992356000123379112225Q66223335350125.
B 1 - OO O0DO00OCO A A A A ANNNNNNANT T OO NGO AMNN NN MNCNM MO 00— T TN O M
[+ _<33333334&44&&&4&&44&4#4&4&&&&455555555555555557?78888022222223655899
B T S N e N N N e N S N O S O N N S S S N N R S o N S N Ny oy N S e o Rl e B R o R B R e R
Py 1 SO O I I NI N N N NN NN NN NN T NS NN NN AN NN NN NN NN NN NN N NN NN NSNS
CCCCCCCCCCCCCCCCCCCCCCCCCCGCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

NiﬂgERiCAL INDEX

777888815124562ﬁ38 OO — NN D DD OV ‘o O~ M3 5833 <
R R e K e e e E RN Eu R R K R 3.4.“;4ll...u.ll.b.37.676812321761111728ﬁ1113.ﬂ51?_31411_2.1. - oy

REFE.
NO.

P P P B P P P P P B B P P P P €00 G P e P B PG B P O3 G B [ o o LS 4 O P P ot O3 GO0 ot i ot ot B G0 P Bt B P B U0 10 U0 10 403 10 0 U0 10 B O U
—r —t - - AN N e P L a L e G R et bt ol

PAGE
NO.

78901234678901223h5578901234567890013&56789023&56789023&567823579012
e S NI NN I N NN NG M ST M M 07 e S S ST S ST S S S S U YUY WY U 1 Y0 U0 U0 W0 D N0 D MDD WD MDD P s B P P e e P 0 00 00 30 90 O Ch O
.33333333333333333333333333333333333333333333333333333333333333333333
N O o S S N S S O O S e A N o N S S S S A e N N S A S A S N R T S N A N N N N e N Nl A AN N LN N N o S S O ) \
TN TN O O € O O 0N O O O O 0 0N B 0 O IO 0 0 O O 0N 0 0 O O O3 O O N O O O DY O N O D O N O D O O e S O O O N O N S N I e N e e e ey
CCCCCCCC.CCCCC.CCCCCCCCCCCCCCCCCCCCCCC.CCCCCCCCC.CCCCCCCCCCCCCCCCCCCCC.CC !

PART

NO.

4&9990019193&3 32759 — T Mmool i M RO O S ot i N~
22811111222121222113433381&..&.111111412115161111212 CIN TN = T O AOUP DR OR -t

REF .
NO .

-

- et oo eE oo et — A A H =IO O U W e Ly |

NO.

"PAGE

9928855?88990023382690:4.491381522235017665356004445889903579890123.&.56
COmMMr NN NANNNMMOMMEATITOOMNANCO=SNOMOMETNRANONNT MO M-S T NNNNINE GO OO0 OO~ e el
PP PP P e P P P P T N s P s R P N N OO O =E =S~ MO OO RO N NN NN ANNGNNNNNNNNNMMOMnmEmm
B i Raian s h RN 2 e h AR ania R el a R ol aNTa RTa NI NTa N NTs V- RU. RV RV T, T, BRIV IV Y. RUIY- RV RV IV RF o S ol o ol el A sl ol e e el e e e B T e e
N NN NN N N N N S NN NN NN NN NN NN NN NN NN NN NN NN NN NN NN NN NN N
LUUOOLLDOODUDDULLUVLLLLLDDULUUDOULLLULLDLLLLLLDDLDDLLDLDULDULLLDUDULLLDUODDUDLOLDL

PART
NO

TN CNO @ (o Wl — o R ] — o — 8\.4 -3 0o~y

=] [+ R Y ) o
11317122182221622221

-.REF .
NO.

97T755793317991171795591555591757111133111117791115751539975f5579797
— ™ OGS F OO ANOOMSF NN NNSI M ..4.44;#.44?4.4.46..4;4556662-426.45 MO OW NN T e

PAGE
NO. °

e, - - -

28686333654660002933355565777736490122534516211138558922957399333036
56076388901551145277744&65999912101lll455527h777743316582470523ﬁ4735
6799000001111..“..4534555??700555516833333333355955552558011333562222355
44&45555555555556666665677?7773589999999999112222333344444&&45555555
[ L P N e L e L e e R e T e e e e e e e e oV U [ N ot I N R N I O S N R o T R s K e N A A e B
CULLLDLLOLULLLLDUODLIUULLLDULLOLULDLLDLLLLLODDULODYLDLLDOVLLLLLDDULDLUDLLOYUOODDD

NUMERICAL.INDEX

PART-
NO .

[ Kool 0N 7.5.75900 QUWOOW 9359 o™ T ~F D r~ 807..9 = [ R ] [Te] - ~r .]_55<.
52223221111131133113922118121772343323232221122255529339327538712511

NO.

REF..

3557957959733555753995793353993559939335?35933?3559999511155755317?9
Rk I — e e - ek i R X A R e K R e R R ] e = - =t 31413342335 N

'PAGE
NO.

MR OONOOOEIMNANAOOMNNNGYONOOdO YU NOITORNAOO OO OFNOm-FO

NN OOMYE AN —AONIONAS NN AN A NO A O ODDOOFTADMNOM MU
AADOMNOAS NN AMI I T OO ONONARAOCCOIOROO O~ MU O DN N P A0 8 F P o 00N TS O F N0 7 O
‘665675565233333333101ll112222200110110022229990001123357029067000933
NN NOD O OAC RGN AGAANNANNNNANNNNNOOMNMNOOORAEAOOAAOOAROARI O OO T O AN - N M
NN NN NN NN NN NS NN NN N R OO N ) e 600 MO =N 00 < F T T -
M . RRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRllllllllllllll
. BBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBEBCCQCCCCCCCCCCC

PART
KO.

P

- s . c T e



NUMERICAL INDEX

&

4

S

NUMERICAL INDEX

" 66

PART

PART
NO

REF .

PART
NO

 PAGE

PART
)

REF.
NO

PAGE
NO.

NO.

REF.
NO.-

PAGE
NO

NO.

PAGE
‘NO .,

REF,
NO.

NO.

PART
NG

REF.
NO.

PAGE
NO

PART
NO

’ T

M O OW MOE - NDINOA O, BNON v o - W@ oMM~ 0 HGAY B Dl

. 412932121611118112212936123126169...»51991.3213&231844212.12311115231257.9

1391557957?559?31553995799559133555579555975357193597911791771757151

5534233344.4..4333563253422132534315342334&11111146 ™ 162@3112 I3 L B |

w

- M . B *

33291ll1111815000101992431752?3120511112.&.4757780.47707999555111734453
MOV OMm S =N NN OO NN TN FI PN 3699513889&.:455333.4.&..4!.»23300
CNCn el el el ol vl el el el ed (V) () 33333333331 ANOOOOOOOoo ~~ .o 5555000000033355
e R R R R e e N L LRI ' v el el ]
__—nn._______________.________—uﬁ_.____________________-n__________
11.11111111111222222222225838388338338888339377822222222277777777?777&
33333333333333333333333333333333333333336667777383588838888388888888 o8
lllllllllllllllllllllllllll1111111111111111111111I.llllllllllllllllll

® _ . . e

™~ w ..4502 N O ) ow —h G .o 9..“131?153.“ o O OO o oT como ~+ o

y .I.DUO..1492.I_l3..41122225212?1135?21&111122526313132211115131216122452311821

.
. . .

T R . T A A N T el R K e B R = - N R T N R T N T N e R R T T R T R A

NNFNNEME TN EONNNON I A ON OO MmN ONNMOMRNNNNIMIOOLINMNT TN A0 OSSN
- - ) R -

- L3

v

I A D P M O C0 SN N 1 O i 10 D A0 AD (7 A0 40 P 09 A0 P P P vt ol b el D 04 O O O O BN 01 01 63 09 ol et 0 €11 60 (1 O O O O O O1 A0 WD AD o=t vt o oo+l il o O

CRCODOOODOSMANDOS O HFAAAMOC0O00000 00000 QO OO NNDIDW D0 WWWWW N P bt )

R L R B N R et R R Ea o Nt NS R o R ] e R e e R e e e el e R e R R e R K R ] AT Ohe
. MRS :

NN N

3333333333333311115999999999999999999999999999999991111llllllllllll.l.
11111111111111222222222222222222222222222222222222233333333333333333
1111111111111111111111111111111111111111111111111111111lllllllllllll

-

—— - -

- . v
[l — nU.l.nu..}_ oo e hO o Ny Mo Mm ~F [ ] OO u =5 ™N M +Oh O L n o™
128..41..41121212.|.211l#512191117232112181174912llrol511139923211919411217 )
. } .
< -

779533133331371599395577937537515593993317539?1513115179517939739315

2252555555555152554133.&111115 PN SN IN OGN AA R A TN AN T NN O N Y U

¥

N . -
NTDOMNDOOTNOD MO0 Gt (O O O Ot OO I ot 0 Y O 6 O 0N 0 () (7 () < i w5 O O -
[ R S e N R . COO—MEO—MNCT b HHOO0O00OTOOOaMNMNOI NN N
52352#58013&.60?723&.3667 . [TolEs A Ts] o S ] e O N N T My ST i M N |
MO A = I eI N O M : S . o
AN NNNANNNNNM S F O L LD L e L L b E Tt 1
lllllll_l.l.l_l11;1111111334221113.22?_211111111111133393333333333333333333

..3333333333333333333lll122f46789999|.|..|.|..|.|..|..|._l..l.1.1..1!...111111111111111111111
A CCCCCCCCCCCCGCCCCCCOOOOOO00000000.I.I._I.I.......I.ll.l.l.I.ll.llllllllllllllllllllll

— N
Ll

&

°

CND MR O . O@HNMN D n  ~Nom MmN NO DM O ~ ~e o SOt
: .
- \

OO N e N OO NINN A~ NN DO AR A A A AN GO Emm et —

* L i

121470-“89134569012&.'9.4567990155_....8212377450560373689.202.&569016?59012122
5555666677?7??8888800002688888891111122333;4.45,?78893&.0000333333:4:4:4555
666666666666666666677777?77?777?888888888888383388990.000000000000000
00000000000000000000000000000000000OQOOOOOOOOO0000001111111111111111
333333333333333333333333«33333333333333 Mmoo, A R B Rar Rt Rt Nt Mot ot Rt Bt Moy Bas o Mar N Mot Mot M orlas N or]

Bl
=

e e M —ANm ™ omw ’ o~ ; 0 Qo o woo — T
11172131462223514539111274859811l363 N~ 917213413&5721397139611114

o
’

= .

[ RN D b b R R R R ra R R R = N W R e Nl e T N N R s R R R R ]
~F T gy T T S o ) s 0 0D WD DN nan

5795955.5551999553333573333
T T

[ Ryl
LA S A A e AN RTa N T W Ia o B OO N OO D 0 o T ~t

33 [y N Nip Rl
< ~F U

8839012345678957890956144667??705679045?892356869012345569969012&739
MEOOMd Tttt F IR NOCAMNNGOOOOOVOONIRARNRNOROOOONNRACIAO O et i A AN 1) 3 o 2T T
Gt TG G I IS I IDOOVOH DO NOODWORNHOORO D AN NN ONNNNN OO YO NO 00 Y0 DYIYIODWYDNOYD

N 00000000000000000000000000000000000000000000000000000000000000000000

iR o Nat e N e I R R R e R R I R R e R R K R o R T T B el W B W R W W e W B e W o R R W W Koo R R Ko Koo [ R RNt N R R N Mo By R Mo Mot Ray Ras B

™Mo ™,
,CCCCCCCCCCCCCCCCCCCCC.GCCCCCCCC.C.CC.CCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCC

~

[

el A A A A A ] NEOMANNOOO O NO NN N A SN S

D Tt o WrWDmN HIFO AW oo M- oW K o F O NN OO M DN O N D N T
e et 0 LY D 0D N O O LD 8112111982«.%2311155191.2:44513:4.99911?22333 NN EOmME NN~
. . - . . |

97.‘75_5377.7555755559791117745.73997..9997._,...7355555555555555559333333333339l<
v el ] et e -

- . . ' - ' R R . - o
- . ' . - ..

' . .-
689234.«567890123.479113.&0157701?75969255690123..45678901235675901234567q
L FPPN VDO NN OO B OO m N OO N OO O C N ODNOOTD A A A AN NNNNNNNAAMD OO G
PN NN OO DNOEDNANOOO O A A=A NN NONNNNN T3 I T IS F T LI IS TIT IR TSI ST T
NN AN OO OO0 000000000000 QO000CCCOCO0C0ROCDO0000OD00O00000
22222222222222222223333333333333333333333333333333333333 0 m 33333333
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCECCCCCCCCCCCCCCCCCC CC CCCCCCCC

-

o

andh




)

NUMERICAL INDEX

.lm:\.rﬂ“,

Mot : - IR 2 e L e R L T RS - an ._:J »
5 i s ! |
- i ) L .- . - .
U — e - - - - ” . - P S
) b
] e g
ln-f.
U :
e - R
~l . : -
- 4...-“5 = .
- - L | .
, : - Q
n n.
R | )
u ) u O ‘ l
. . ».. -
R € B
&
’ L
! : n -
kS AHV
3- - -
" - ~ -
1 _. ,
f
¥ p
i 1 e
. ‘ .
i ) q
, .E .—
_ f
. N
f
L3
] . -
[ ]
- ;o“ -
s
i
(72 : _
«
v - g
— - . ]
L
[ - — - - ntimm - ——
: 1
i
- A}
" r
) 1]
.
b 1
. -4_ “ Y
Rk ] fon ] Qe - .
[CA - | F YT D e - . . N,
e | '
- = ~
mo- -
QO 1 =GN ~
CZ I MMM i o
B I Al
© C—
- .
ANOR TV MO, ’ . R e T
WA = O 0 2 10 . . : . - - e
. s N | L= G - < 4 [fo] i - . . - - - - ..
=] ! T ; Y. 3 . - . T -
A= N A T A o ' ' . ’ . ‘
“= ) FF NN )~ . . r * .
. B 1 —t o e e O N O N - . . - ) ) -
NN OOV N N O N N : )
N <
. EC | Lo . .
o1 oOFAn! & 03315805580 -~ 302 = I R T O~ MOONNOUNNWOSENO N o —
m= | 411719466llll11142115253135115113&85113969217&1112?_11133537618157161
e f
| - . - i .
OEREs oM A A AN A MO P N . T Y ey . Y e e b N Rl R R L A R N N a R o N U e N e Ry RIS N i R ot R ot
<=1 HeE A A O AW A A AT ST 2T NN NN NI A HAOF I F N A A FOF U NN FI S F NN NNT MM 0NN O
fay B - )
N
.
0018338899999999000000011111&555503345388800111111122255533315999555
- 1111111111122222222222202222?00001ll1222222222222222333&4226777
- w0 . . < 1111555555555555555555555555000111
H o+ 1 A ’ OF O O O
RO______._‘_____________,______c_____.___.________“.__.__.________&______
< Z ot 77772222222222222222222222222333335555555555555555555555555555555555
[V Ll el L . A . N . T A P AP N P, A N N - I e e N = - - - - W N I e R e e S - R LR R R
1111111111111llllllllllllll1..11111111111Illllll1111111111111111111111
. -
- ) - ’ * + e
3 . = . N - . o
- . . . ) . .
o B - - - L, - .




